



# 시험 성적서 TEST REPORT

발급번호 : 전과2005-0238  
Report No.

페이지 : 3  
Page

시험일자 : 2005. 07. 15  
Date of test

접수일자 : 2005. 06. 08  
Date of receipt

신청인 주소 : 서울 강남구 개포동 13-3 대청타워 1205  
Address

회사명 : (주) 그라운드  
Manufacturer(Client)

대표자명 : 우제욱  
Representative

종류명 : Surge Protector (모델명: PGS-SPA)  
Product(rating/model)

용도 : 자체 분석용  
Purpose of use

시험방법 : 의뢰자 제시규격  
Test method

## 시험 결과 Test Result

불 입

※ 이 성적서는 의뢰자가 제시한 시료 및 시료명으로 시험한 결과로서 전체품에 대한 품질을 보증하지는 않습니다.

As a test result of sample which was submitted from the client, this test report does not guarantee the whole product quality.

※ 이 시험 성적서는 당 시험 연구원의 사전 서면 동의없이 홍보, 선전, 광고 및 소송용으로 사용될 수 없으며, 용도 이외의 사용을 금하며, 유효기간은 발행일로부터 90일임.

This test report should not be used for public relations, advertisement, conduct propaganda and raised for a suit without a written agreement of testing institute, and should not be used for various purpose besides subscribed use, and is valid for 90 days from date of issue.

※ 이 시험성적서의 사본은 무효임.

The copy of this test report is invalid for use.

※ 이 시험성적서는 의뢰자가 제시한 시험방법에 의한 시험 결과를 포함하고 있습니다.

This test report including test result conducted by using the test method which was suggested from a client.



Date 2005년 07월 15일

한국전기전자시험연구원장  
KOREA ELECTRIC TESTING INSTITUTE

경기도 군포시 금정동 692-8  
692-8 Keumjung-dong, Kumpo-city,  
Kyungki-do, 435-050, KOREA  
TEL : (031) 428-7589  
FAX : (031) 455-7657

